
HOW FAECAL 
SLUDGE 
TREATMENT 
PLANTS ARE
PERFORMING

PERFORMANCE EVALUATION 





HOW FAECAL 
SLUDGE 

TREATMENT 
PLANTS ARE
PERFORMING

PERFORMANCE EVALUATION 



Authors: Vinod Vijayan, Mrinal Mallik and Sama Kalyana Chakravarthy

Research support: Vinay Vikram Singh

Editor: Archana Shankar

Cover: Ajit Bajaj

Design: Vijayendra Pratap Singh

Production: Rakesh Shrivastava and Gundhar Das

© 2020 Centre for Science and Environment

Material from this publication can be used, but with acknowledgement.

Citation: Vinod Vijayan, Mrinal Mallik and Sama Kalyana Chakravarthy 2020, Performance Evaluation: How Faecal Sludge 
Treatment Plants Are Performing, Centre for Science and Environment, New Delhi. 
[...]
al
 

TS
 (m

g/
L)

 

Month of evaluation 

Total solids 

Inlet Outlet % 

Source: CSE 2020

 



46

PERFORMANCE EVALUATION

(C) CHEMICAL OXYGEN DEMAND
A reduction of 40–72 per cent in COD was observed in the treatment plant. 

40.4 

59.1 

46.2 

72.3 

0

10

20

30

40

50

60

70

80

90

0 

100 

200 

300 

400 

500 

600 

700 

Jul Sep Oct Dec 

Pe
rc

en
ta

ge
 re

m
ov

al
 

CO
D

 (m
g/

L)
 

Month of evaluation 

Chemical oxygen demand 

Inlet Outlet % 

Source: CSE 2020

 
(D) BIOCHEMICAL OXYGEN DEMAND 
A reduction of 41–63.5 per cent in BOD values was observed during the four months of 
evaluation. The final discharge water did not meet the discharge standards.

41.8 

60.7 

43.2 

63.5 

0

10

20

30

40

50

60

70

80

0 
20 
40 
60 
80 

100 
120 
140 
160 
180 
200 

Jul Sep Oct Dec 

Pe
rc

en
ta

ge
 re

m
ov

al
 

BO
D

 (m
g/

L)
 

Month of evaluation 

Biochemical oxygen demand  

Inlet Outlet % 

Source: CSE 2020



47

Description of treatment system: Kalpetta is a municipality and the headquarters of 
Wayanad district in the state of Kerala. The FSTP in Kalpetta municipality is located 5 km 
from the town on land assigned for solid waste management. The plant is based on Tiger 
Biofilter technology and has a capacity to treat 10 kilolitres of faecal sludge per day. This 
technology comprises four stages—anaerobic digestion, vermifiltration-I, vermifiltration-II 
and tertiary treatment. Earthworms are known to promote digestion of organic waste, which 
results in the production of vermicompost. In vermifilters, this behavior is combined with 
filtration to digest the organic matter in septage. The worms need only air, water and organic 
matter to form a sustainable population in the vermifilter bed.

Tiger biofilter bed at the Kalpetta FSTP

KALPETTA, WAYANAD, KERALA
Capacity: 10 KLD
Operator: PriMove Infrastructure Development Consultants Pvt. Ltd
Study period: August–December 2019 (four months)
Sample collection and analysis: Environment Monitoring 
Laboratory, Centre for Science and Environment, New Delhi



48

PERFORMANCE EVALUATION

The processing starts at the screening chamber to remove large-size floating matters, plastics 
etc. from faecal sludge, followed by anaerobic digestion. This is a three-stage process, where 
micro-organisms breakdown the biodegradable material in the absence of oxygen. These 
tanks are used to reduce the organic load from faecal sludge. The thickened sludge is then 
spread on beds comprising earthworms and bacterial culture (Tiger Biofilter-I) that provides 
a favorable habitat and respiration zone for earthworm growth and reproduction. The beds 
are used to separate residual solids and liquid stream coming from anaerobic digesters. The 
trapped solids are consumed by earthworms and converted to vermicompost, thus reducing 
the organic load. The liquid stream leaves the tank from the bottom and enters into the 
next stage of processing, Tiger Biofilter-II. The effluent enters the module from the top and 
exits from the bottom, leaving behind dissolved impurities in media. The trapped solids are 
consumed by earthworms and converted to vermicompost in the Biofilter-II also. In the next 
stage, the effluent enters into tertiary treatment zone, where it is passed through a sand filter 
and an activated carbon filter. In the final stage, disinfection by chlorination is provided to 
make the effluent safe for human handling and reuse.  

Process flow and sample collection points

Source: CSE 2020

1.  Fresh faecal sludge from the tanker
2.  TBF (Tiger biofilter) bed inlet 
3.  TBF II outlet 
4.  Final discharge

1

4

3

2



49

HOW FAECAL SLUDGE TREATMENT PLANTS ARE PERFORMING

Physicochemical and biological parameters of the samples tested
S. 
no

Month Sample 
location

pH TS  
(mg/L)

TDS  
(mg/L)

TSS  
(mg/L)

COD  
(mg/L)

BOD 
(mg/L)

TKN  
(mg/L)

Ammoniacal 
nitrogen  
(mg/L)

Total 
phosphate 

(mg/L)

Faecal 
coliform 
(MPN/100 

ml)

1 Aug 2019 Faecal 

sludge

5.88 21,597  NT  NT 116,700 14,350 2,393.12 894.87 55.5 2,100,000

2 Aug 2019 TBF inlet 7.6 1,374 860 514 172 26 35.74 32.65 7.16 4,300

3 Aug 2019 TBF II 

outlet

7.54 824 585 239 82 8 15.14 10.88 6.28 2,300

4 Aug 2019 Final 

outlet

7.54 818 555 264 49 6 11.86 9.48 6.26 30

1 Sep2019 Faecal 

sludge

7.03 54,461 NT NT 79,000 15,080 1,782.14 284.4 186 15,000,000

2 Sep2019 TBF inlet 7.21 1,075 792 283 298 118 123.76 104.28 22.15 230,000

3 Sep2019 TBF II 

outlet

7.92 958 750 208 86 38 25.14 14.27 6.67 93,000

4 Sep2019 Final 

outlet

8.45 824 680 144 74 36 19.21 10.76 5.48 430

1 Nov2019 Faecal 

sludge

7.71 33,346 NT NT 139,425 43,650 2,398.03 303.71 340.5 360,000

2 Nov2019 TBF inlet 8.25 1,480 1,078 402 1,332 289 243.4 211.08 8.5 15,000

3 Nov2019 TBF II 

outlet

7.35 1,343 1,170 173 40 10 25.62 1.87 4.2 720

4 Nov2019 Final 

outlet

8.23 1,240 1,190 50 23 6 6.11 1.27 3.8 30

1 Dec

2019

Faecal 

sludge

6.85 29,617 NT NT 33,250 2,750 2,294.6 244.6 163.5 230,000

2 Dec

2019

TBF Inlet 7.91 1,783 1,130 653 1,500 145 87.36 34.8 12.5 23,000

3 Dec

2019

TBF II 

outlet

7.2 522 475 47 98 22 8.4 3.45 3.5 9,300

4 Dec 2019 Final 

outlet

7.59 343 315 28 36 8 6.1 2.2 2.9 230

Source: CSE 2020

 



50

PERFORMANCE EVALUATION

(A) FAECAL COLIFORM
A reduction of 2–3 log value in faecal coliform was observed, with 97–99 per cent removal 
efficacy while the leachate passed through the series of anaerobic digesters and tiger biofilters 
and post-treatment modules such as sand filter, activated carbon filter and chlorination. 

99.3 
99.8 99.8 

97.5 

95.0 

96.0 

97.0 

98.0 

99.0 

100.0 

101.0 

0 

1 

2 

3 

4 

5 

6 

Aug Sep Nov Dec 

Pe
rc

en
ta

ge
 re

m
ov

al
 

FC
 lo

g 
(M

PN
/1

00
m

L)
 

Faecal coliform 

TBF Inlet Outlet % 

Month of evaluation 

Source: CSE 2020

(B) TOTAL SOLIDS
Total solid removal of 16–80 per cent was noticed in the system.

40.5 

23.3 
16.2 

80.8 

0
10
20
30
40
50
60
70
80
90
100

0 
200 
400 
600 
800 

1,000 
1,200 
1,400 
1,600 
1,800 
2,000 

Aug Sep Nov Dec 

Pe
rc

en
ta

ge
 re

m
ov

al
 

TS
 (m

g/
L)

 

Month of evaluation 

Total solids 

TBF Inlet Outlet % 

Source: CSE 2020



51

HOW FAECAL SLUDGE TREATMENT PLANTS ARE PERFORMING

(C) CHEMICAL OXYGEN DEMAND
A reduction of 71–98 per cent in COD was observed in the treatment plant. 

71.5 75.2 

98.3 97.6 

0

20

40

60

80

100

120

0 

200 

400 

600 

800 

1,000 

1,200 

1,400 

1,600 

Aug Sep Nov Dec 

Pe
rc

en
ta

ge
 re

m
ov

al
 

CO
D

 (m
g/

L)
 

Chemical oxygen demand 

TBF Inlet Outlet % 

Month of evaluation 

Source: CSE 2020

(D) BIOCHEMICAL OXYGEN DEMAND 
During the four months of evaluation, the BOD values reduced by 69–97 per cent, with 
an average reduction of 84 per cent and the final discharge water meeting the discharge 
standard limit.

76.9 
69.5 

97.9 94.5 

0

20

40

60

80

100

120

0 

50 

100 

150 

200 

250 

300 

350 

Aug Sep Nov Dec 

Pe
rc

en
ta

ge
 re

m
ov

al
 

BO
D

 (m
g/

L)
 

Biochemical oxygen demand 

TBF Inlet Outlet % 

Month of evaluation 

Source: CSE 2020



52

Description about the treatment system: The FSTP at Warangal was commissioned 
in 2017, with a capacity of 15 KLD. Different subsystems are integrated together to treat the 
faecal sludge in successive steps. A pyrolysis-based approach is the treatment mechanism 
adopted in the plant. This is the thermochemical decomposition of organic material present 
in dried sludge at elevated temperatures in the presence of controlled oxygen (pyrolysis) to 
efficiently convert sludge to biochar. It involves killing of pathogens as well as helminths at 
elevated temperatures to make the end product biosafe.

The system comprises components such as a septage receiving station with screenings and 
grit chambers, solid–liquid separation, dryer, pyrolizer and heat exchanger. Wastewater 
from the solid–liquid separator is treated in a separate stream which comprises a package 
STP with anaerobic, anoxic, aeration and sedimentation zones followed by a sand carbon 
filter and chlorine treatment.

Package STP for the treatment of leachate at the Warangal FSTP

WARANGAL, TELANGANA
Capacity: 15 KLD
Operator: Tide Technocrats Private Limited
Study period: October–November 2019 (two month)
Sample collection and analysis: Environment Monitoring 
Laboratory, Centre for Science and Environment, New Delhi



53

HOW FAECAL SLUDGE TREATMENT PLANTS ARE PERFORMING

Process flow and sample collection points

Wastewater
 

Sludge
 

Chlorination(tertiary 
treatment)

 
 

Solid drying unit
(Biomass + wooden pellet)

 
 

Pyrolysis at 
(600–650°C)

 

Packaged STP
(Anaerobic zone + anoxic zone +

aerationzone + sedimentation zone)

 
 

  

Biochar
 

Sand filter 

Activated carbon

Final discharge 

1

3

2 

4 

Screening chamber  

Storage tank  

Dewatering 

Source: CSE 2020

1.  Fresh faecal sludge from the tanker
2.  Inlet to packaged STP 
3.  Outlet from packaged STP 
4.  Final discharge



54

PERFORMANCE EVALUATION

Physicochemical and biological parameters of the samples tested

S. 
no

Month Sample 
location

pH TS  
(mg/L)

TDS  
(mg/L)

TSS  
(mg/L)

COD  
(mg/L)

BOD 
(mg/L)

TKN  
(mg/L)

Ammoniacal 
nitrogen  
(mg/L)

Total 
phosphate 

(mg/L)

Faecal 
coliform 
(MPN/100 

ml)

1 Oct 2019 Fresh 
faecal 
sludge

7.57 24,683 NT NT 40,700 8,000 1,295.84 337.07 191 4,300,000

2 Oct 2019 Input to 
packaged 
STP

7.71 981 780 201 178 74 278.67 256.27 6.1 43,000

3 Oct 2019 Output of 
packaged 
STP

7.8 907 775 132 143 29 190.73 167.01 5.2 23,000

4 Oct 2019 Final 
discharge

8.4 865 768 97 126 23 170.64 158.06 4.3 30

1 Nov 2019 Fresh 
faecal 
sludge

7.71 33,346 NT NT 77,000 7,630 1,220.12 287.91 203 4,300,000

2 Nov 2019 Input to 
packaged 
STP

8.25 1,343 1,180 163 420 76 248.68 221.38 6.2 1,100,000

3 Nov 2019 Output of 
packaged 
STP

7.36 1,078 990 88 176 41 75.5 61.32 5.1 93,000

4 Nov 2019 Final 
discharge

8.23 1,040 975 65 134 24 63.48 55.05 4.7 430

Source: CSE 2020

(A) FAECAL COLIFORM
A reduction to an extent of 2–3 log in faecal coliform was observed, with 99 per cent removal 
while the leachate passed through the series of STP package followed by treatment through 
sand filter,   activated carbon and finally chlorination. 

99.93 

99.96 

99.88 

99.90 

99.92 

99.94 

99.96 

99.98 

100.00 

0 

1 

2 

3 

4 

5 

6 

7 

Pe
rc

en
ta

g
e 

re
d

u
ct

io
n

 

FC
 (

M
PN

/1
00

m
L)

 

Month of evaluation 

Faecal coliform 

Input Outlet % 

Oct Nov 

Source: CSE 2020



55

HOW FAECAL SLUDGE TREATMENT PLANTS ARE PERFORMING

(B) TOTAL SOLIDS
Total solid removal of 11–22 per cent was noticed in the treatment system.

11.8 

22.6 

0

5

10

15

20

25

30

0 

200 

400 

600 

800 

1,000 

1,200 

1,400 

1,600 

Oct Nov 

Pe
rc

en
ta

ge
 re

du
ct

io
n 

TS
 (m

g/
L)

 

Month of evaluation 

Total solids 

Input Outlet % 

Source: CSE 2020

 (C) CHEMICAL OXYGEN DEMAND
A reduction of 29–68 per cent in COD was observed in the treatment plant.

29.2 

68.1 

0

20

40

60

80

100

0 

100 

200 

300 

400 

500 

Oct Nov 

Pe
rc

en
ta

ge
 re

du
ct

io
n 

CO
D

 (m
g/

L)
 

Chemical oxygen demand 

Input Outlet % 

Month of evaluation 

Source: CSE 2020



56

PERFORMANCE EVALUATION

(D) BIOCHEMICAL OXYGEN DEMAND 
 The BOD values fell by up to 68 per cent and the final discharge water met the discharge 
standards.

68.9 

68.4 

67.6 

67.8 

68.0 

68.2 

68.4 

68.6 

68.8 

69.0 

69.2 

69.4 

0 

10 

20 

30 

40 

50 

60 

70 

80 

Oct Nov 

Pe
rc

en
ta

ge
 re

du
ct

io
n 

BO
D

 (m
g/

L)
 

Biochemical oxygen demand 

Input Outlet % 

Month of evaluation 

Source: CSE 2020



57

Description of treatment system: The FSTP at Tenali is based on moving bed biofilm 
reactor (MBBR) technology. The plant has a capacity of 20 KLD. 

MBBR is the simple technology adopted to treat sewage and faecal sludge. Sludge is made 
to settle by adding flocculants, which aids gravity settling, and the supernatant is pumped 
to the MBBR unit, followed by tube settler and clarifier, where it undergoes secondary 
treatment. It is then made to pass through the vertical rapid carbon and sand filter for 
tertiary treatment. There is no end-to-end solution achieved as only the liquid fraction is 
treated—solids are not given any attention. Sludge drying beds are absent in the FSTP.

MBBR technology for the treatment of faecal sludge at the Tenali FSTP

TENALI, ANDHRA PRADESH
Capacity: 20 KLD
Operator: Tenali Municipality. Annual maintenance by G-Tech 
Engineers
Study period: October–November 2019 (two months)
Sample collection and analysis: Environment Monitoring 
Laboratory, Centre for Science and Environment, New Delhi



58

PERFORMANCE EVALUATION

Process flow and sample collection points

Source: CSE 2020

1.  Fresh faecal sludge from the tanker
2.  Tube settler outlet 
3.  Final discharge

Physicochemical and biological parameters of the samples tested

S. 
no

Month Sample 
location

pH TS  
(mg/L)

TDS  
(mg/L)

TSS  
(mg/L)

COD  
(mg/L)

BOD 
(mg/L)

TKN  
(mg/L)

Ammoniacal 
nitrogen  
(mg/L)

Total 
phosphate 

(mg/L)

Faecal 
coliform 
(MPN/100 

ml)

1 Oct 2019 Faecal 

sludge

8.1 32,512 NT NT 33,600 2,890 978.43 187.26 175 23,000

2 Oct 2019 Tube 

setter 

outlet

8.46 3,056 2,080 976 282 80 25.04 2.48 5.5 430

3 Oct 2019 Final 

outlet

8.49 2353 2,160 193 38 9 15.72 0.52 3.2 230

1 Nov 2019 Faecal 

sludge

8.22 31,838 NT NT 25,425 2,950 725.08 131.37 79.5 92,000

2 Nov 2019 Tube 

setter 

outlet

8.72 5,061 3,620 1,441 98 25 16.26 9.9 7.8 430

3 Nov 2019 Final 

outlet

8.42 3,124 2,940 184 56 12 6.11 5.8 4.9 230

Source: CSE 2020



59

HOW FAECAL SLUDGE TREATMENT PLANTS ARE PERFORMING

(A) FAECAL COLIFORM
A reduction to the extent of 0.3 log value in faecal coliform was measured in the leachate 
passing through the series of tube settler, clarifier tank, carbon filter and sand filter. The 
inlet values itself were very low compared to the inlet samples of the other treatment systems.

46.5 46.5 

0

5

10

15

20

25

30

35

40

45

50

2.2 

2.25 

2.3 

2.35 

2.4 

2.45 

2.5 

2.55 

2.6 

2.65 

2.7 

Oct Nov 

Pe
rc

en
ta

g
e 

re
d

u
ct

io
n

 

FC
 (

M
PN

/1
00

m
L)

 

Month of evaluation 

Faecal coliform 

Tube setter Outlet % 

Source: CSE 2020

(B) TOTAL SOLIDS
Total solid removal of 23–38 per cent was observed in the system.

23.0 

38.3 

0

5

10

15

20

25

30

35

40

45

50

0 

1,000 

2,000 

3,000 

4,000 

5,000 

6,000 

Oct Nov 

Pe
rc

en
ta

g
e 

re
d

u
ct

io
n

 

TS
 (

m
g

/L
) 

Month of evaluation 

Total solids 

Tube setter Outlet % 

Source: CSE 2020



60

PERFORMANCE EVALUATION

(C) CHEMICAL OXYGEN DEMAND
A reduction of 42–86 per cent was observed in the treatment plant in the two months of 
evaluation.

86.5 

42.9 

0

20

40

60

80

100

120

0 

50 

100 

150 

200 

250 

300 

Oct Nov 

Pe
rc

en
ta

ge
 re

du
ct

io
n 

CO
D

 (m
g/

L)
 

Month of evaluation 

Chemical oxygen demand 

Tube setter Outlet % 

Source: CSE 2020

(D) BIOCHEMICAL OXYGEN DEMAND 
The BOD values reduced to 52–89 per cent and met the discharge standards.

88.8 

52.0 

0

20

40

60

80

100

120

0 

10 

20 

30 

40 

50 

60 

70 

80 

90 

Oct Nov 

Pe
rc

en
ta

ge
 re

du
ct

io
n 

BO
D

 (m
g/

L)
 

Month of evaluation 

Biochemical oxygen demand  

Tube setter Outlet % 

Source: CSE 2020



61

Description of treatment system: The town of Unnao—which lies between Lucknow and 
Kanpur—is the headquarters of Unnao district in Uttar Pradesh. Sixteen wards in the town 
are considered to generate faecal sludge that is not covered by the underground drainage 
system of Unnao. 

The onsite sanitation units of faecal sludge are desludged by mechanical equipment such 
as vacuum pumps to the tanker, which is transported to FSTPs located in the outskirts of 
the city. The FSTP can handle 32 KLD of faecal sludge generated from onsite sanitation 
systems.